
The International Ozone Association and
 The International Ultraviolet Association
 are pleased to present their

2011 Joint World Congress & Exhibition

20th IOA World Congress - 6th IUVA World Congress

IUVA

Ozone and UV
Leading-edge science and 
technologies

Programme
Book of Abstracts

Attending any IOA and IUVA World Congress & Exhibition is the most 
effective way to keep current within the research and industry and to 
establish contact.

No other event delivers the sound science plus a showcase for new 
products, new services, new applications, and new solutions for ozone & 
related oxidants technologies and/or UV techniques.

23-27 May 2011
Paris, France

1973 Washington
1975 Montréal
[...]
and Medium-pressure mercury lamp (MP)) and RNA bacteriophage MS2 for biodosimeter were used in this study. UV irradiation 
was conducted using cthe batch reactor. RT-PCR results can be interpreted to remaining rate of template RNA [Log remaining 
rate=log10(Ct/C0), C0: initial phage template RNA concentration (copies/mL), Ct: phage template RNA concentration after each 
irradiation (copies/mL)]. UV dose required for 1 log reduction of phage RNA was about 1640 mJ/cm2 for LP and about 
540mJ/cm2 for MP. From experimental results, log remaining rate of phage RNA was proportional to irradiated UV dose but the 
slopes of log remaining curve were dependent on the kind of lamps. Therefore, higher UV dose than measurable range by plate 
count method could be measured by real-time RT-PCR. 

4. Disinfection Treatment Performance Defines Ozone Automation 
Kerwin L. Rakness 
Drinking water ozone systems are often designed to meet disinfection treatment objectives.  O
of manganese, hydrogen sulfide, taste-and-odor-causing compounds, and more.  Utilities t
ozone systems achieve secondary benefits from naturally occurring oxidation reactions.  The emphasis for this paper is 
automatic control of ozone contactor gas flow and ozone generator power to achieve continuous compliance with disinfection 
regulations (USEPA LT2ESWTR Guidance, April 2010). Ozone disinfection credit is monitored by ozone exposure, or “Ct” 
value, where “C” is residual ozone concentration (mg/L) and “t” is effective (t10) contact time (min).  The United States 
Environmental Protection Agency (USEPA) published the Long-Term-2 Enhanced Surface Water Treatment Rule (LT2ESWTR) 
final guidance manual in April 2010.  This document describes allowable Ct calculation methods.  The “Extended T10” method 
is discussed in this paper.  This method accurately measures “Ct10” value and has a rapid response feature that enhances 
automatic control. Disinfection regulations in North America are based on achieving log-inactivation values for Giardia, virus, 
and sometimes Cryptosporidium.  Ozone systems are controlled to achieve log inactivation values greater than required, which 
is measured or quantified by the term “Performance ratio” (PR).  The term PR is defined for each pathogen as log-inactivation 
achieved divided-by log-inactivation required.  Compliance occurs at PR>1.  Due to the dynamic 

compliance. Ozone contactor gas flow and ozone generator power are ad
ozone residual that meets PR targets. Ozone dose is the link between 
range) and contactor gas flow and ozone generator pow

oint is increased, contacincreased.  When ozone dose set-p
control strategy is described herein that ensures that sufficient ozone dose is applied to achieve continuous disinfection 
compliance during both steady-state and non-steady-state operation.  Non-steady-state operation is defined as times of change, 
such as adjustment of plant water flow rate, switching of ozone generators, malfunction of an ozone concentration meter, 
malfunction of an ozone residual analyzer, and other disturbances. 

5. A New Tool for Optimizing Pretreatment for UV Disinfection of Wastewater  
Katherine Y. Bell, Juan Sanez, Martha J.M. Wells 
Excitation-emission matrix fluorescence spectroscopy (EEM), or 3D fluorescence, is a relatively new technique to characterize 
the organic matter present in waters from diverse sources. Organic matter present in a sample can be excited, and at particular 
wavelengths, only part of the organic matter emits light (fluorescence). When filtered wastewater samples are excited at certain 
wavelengths [200−600 nanometers (nm)], and the intensity of fluorescence emitted is collected in a certain range (200−650 
nm), a 3D map with an excitation, emission and fluorescence-intensity matrix results. This representation makes it possible to 
localize fluorescence centers related to particular groups of fluorophores, which can be used to “fingerprint” a given sample 
containing a diverse composition of organic matter. This technique is readily applicable to wastewater samples, making it 
particularly useful for providing information about sources of wastewater to facilities that have issues with treated wastewater 
quality as it relates to ultraviolet (UV) disinfection. In the U.S., many municipalities have significant industrial users that 
contribute organic matter to the influent of a wastewater treatment plant. While in most cases the organic matter is degradable 
through the biological treatment process, there are industries that can discharge refractory organ

IOA IUVA WORLD CONGRESS & EXHIBITION PARIS 2011 - 55 - 



 

technique is a tool that can be used to “fingerprint” contributors of refra
tion

ctory organic matter; once identified, an appropriate 
s of the wastewater disinfection process. This paper 

lying 0.07 kW·h/m . However the choice of the most desirable treatment alternative will depend on the goal 
ineralization, or achieving a given reduction target with 

uhu Xiao, Yincheng Ma, Chenhao, Wang, Erhard Hoffmann 

dation of pesticides 
aría P. Ormad, Rosa Mosteo, Judith Sarasa, José L. Ovelleiro 

matrix with advanced oxidation processes: a comparative 

pretreatment program can be instituted to optimize the overall opera
provides a case study example where this technique has been applied. It also presents the continuing work being conducted to 
improve the potential application of this method as a tool for aiding in wastewater treatment plant process performance. 

6. Assessment of the ozonation process under continuous flow in sewage wastewater reclamation 
Antonio Rodríguez, Ivan Muñoz, Jose A. Perdigón, Roberto Rosal, Jose. B. Carbajo, Alice Petre, Maria. J. Martínez, Amadeo R. 
Fernández-Alba, Eloy García-Calvo 
Wastewater samples from two STP, spiked with 11 pharmaceuticals and 1 herbicide, were ozonated in continuous flow. The 
experiments were carried out in one and two bubble column (1.20 L work volume) arrangements. The range of power (0.46 - 
6.90 W), gas flow (0.39 NL/min), gas ozone concentration (1.11 - 8.7 mg/L) and water flow (0.15 - 0.30 L/min) determined the 
operational conditions to optimize parameters as ozone generation energy per cubic meter of water (0.26 kW·h/m3), ozone 
transfer efficiency (90 %), ozone transfer flow (1.33 - 2.23 mg/min),  ozone doses transferred (7.23 - 8.86 mg/L) and depletion of 
pollutants (98 %) in two bubble columns arranged in a series. Direct and indirect environmental impacts were assessed 
according to Life Cycle Assessment (LCA). LCA helped identify the treatments that lead to the highest effectiveness in potential 
toxicity reduction, as well as in toxicity reduction per kg GHG emissions. From these results, a compromise option could be 
chosen, such as app 3

of the treatment: either to maximise toxicity removal and organic matter m
the lowest energy use. 

Session 1. Advanced Oxidation Processes – Part 7 

1. Assessment of the ozonation and Fenton process as a pretreatment of a subsequent biological treatment based on 
respirometric measurements 
Pieter Van Aken, Jan Luyten, Jan Degrève, Sven Liers 

2. Heterogeneous photo-Fenton processes for disinfection of treated urban wastewater 
Jorge Rodríguez-Chueca, Rosa Mosteo, Mª Peña Ormad, Natividad Miguel, José Luis Ovelleiro 

3. Remediation of petroleum contaminated soil by photo-Fenton process applying germicidal light 
Otidene Rossiter Sá da Rocha, Marta Maria Menezes B. Duarte, Renato F. Dantas, Marcia Maria Lima Duarte, Valdinete Lins da Silva 

4. Oxidative Degradation of Amantadine by the Fenton Processes 
Ping Zeng, Yonghui Song, Johanna Dresely, Liang Duan, Sh

5. Influence of the aqueous matrix in photocatalytic process: degra
Natividad Miguel, M

6. Removal of endocrine disrupting compounds from secondary treated wastewater by heterogeneous photocatalysis 
Zacharias Frontistis, Vassileia M.Daskalaki, Nikolaos P. Xekoukoulotakis, Despo Fatta-Kassinos, Dionissios Mantzavinos 

7. Photocatalytic oxidation of phenol under UV irradiation on a combined TiO2-AC Tissue 
Elham F. Mohamed, Caroline Andriantsiferana, Henri Delmas 

Session 8. Applications in Wastewaters – Part 2   

1. Oxidation processes for reuse of treated wastewater 
Juan Fernando Garcia-Araya, Azahara Espejo, Fernando Beltrán, Pedro Álvarez 

2. Comparative Evaluation of Ozonation and UV Disinfection in Municipal Wastewater Treatment Plants for Reuse 
Applications 
Serkan Evcimen, Bugra Alpak, Aslihan Kerc 

3. Characterization of the ozonation process in the municipal wastewater treatment for reuse 
Eliet Véliz Lorenzo, José G. Llanes Ocaña, Lidia Asela Fernández García, Mayra Bataller Venta 

4. Effect of Alginic acid, Peptone, NOM and Alkalinity on the O3 Process: Degradation of Cyclophosphamide 
Yaal Lester, Dror Avisar, Hadas Mamane 

5. Required ozone doses for controlling pharmaceutical in Swedish WWTP effluents 
Maria G. Antoniou, Per Falas, Gerly Moradas, Jerker Fick, Mats Tysklind, Anna Ledin, Jes La Cour Jansen, Henrik Rasmus Andersen 

6. Degradation of emerging pharmaceuticals in water/wastewater 
study 

arina Trapido Irina Epold, Polina Barajeva, Yelena Veressinina, M

7. Identification of ecotoxicity caused by O3 and ClO2 treatment of wastewater 
Maritha Hörsing, Sara Furuhagen, Anna Ledin, Magnus Breitholtz, Henrik R. Anderssen 

8. Monitoring and Oxidative Removal of EDCs in Istanbul Wastewater Treatment Plants 
Zehra Semra Can, Aslihan Kerc, Serkan Evcimen, Melike Firlak 

9. Characterization and treatment of leachates from municipal solid waste landfill 
Lidia Asela Fernández, Ma. del Carmen Espinosa, Eliet Véliz, Matilde López, Mayra Bataller, Yalexmi Ramos 

10. O3/UV treatment of a wastewater consisting of an organic compound (phenol, xylene or t-butanol) and sodium acetate 
Wim Van de Moortel, Jan Degrève, Jan Luyten 

IOA IUVA WORLD CONGRESS & EXHIBITION PARIS 2011 - 56 - 



 

11. Influence of Activated Carbon on Ozonation of Phenolic Wastewater 
Oliver Järvik, Vardo Saarik, Irina Osadchuk, Andres Viiroja, Inna Kamenev 

Session 9. Full scale applications – Part 4   

1. A Collaborative Design of a 600 MGD Drinking Water UV Facility 
Ben Kuhnel, Christine Cotton, Kurt Wells 

2. Removal of Trichloroethylene (TCE) and Tetrachloroethylene (PCE) in a full scale ozone/H2O2/GAC plant in Switzerland 
D. Urfer, P. Houlmann, N. Landoz, J. Gigandet, M. Meyer, G. Voirol 

3. Optimization of the Ozone Dosage at the Drinking Water Treatment Plant of Kluizen 
Jan Cromphout, Walter Neirynck, Stijn Mortier, Jos Boonen, Liesbeth Verdickt  

4. Livestock Wastewater Treatment by Biological Sequencing Digestion/Dissolved Ozone Floatation/Biological Filtration 
Moonki Park, Joon-Wun Kang 

5. Converting a Large Water Treatment Plant to Enhanced Coagulation and Biological Filtration 
Mark Simon, Michael Mikeska, Peter Stencel, Jennifer Cottingham, Jeff Neemann, George Budd, Randy Romack 
 

Session 10. Process development and optimization – Part 2 

 gradient gel electrophoresis to detect the survival of foodborne 

 Lamps 

a László 

on 

oir Water 

9. Disinfection of water and wastewater by solar, UV-A and UV-C irradiation: application of real-time PCR method 
kos Xekoukoulotakis, Dionissios Mantzavinos, Danae Venieri 

1. Ozone Monitoring Applications with semiconducting gas sensors 
Nicolas Moser 

2. The use of polymerase chain reaction - denaturing
microorganisms after UV treatment 
Alexa A. Isaks, Pieter A. Gouws 

3. Evaluation of the Keitz Equation for Quantifying the Total UV Output of Medium Pressure Mercury
Farnaz Daynouri, Jim Robinson 

4. Effect of preozonation on ultrafiltration of meat industrial waste water 
Angéla Szép, Szabolcs Kertész, Gábor Szabó, Cecilia Hodúr, Zsuzsann

5. Ozonated Constructed wetland for Tibetan hog sewage treatment 
Joanne Chung Yan Ho, Zhi Chong Lee, Gilbert Yuk Sing Chan 

6. Hybrid degradation of alkyl-phenol ethoxylate by ozonation and biodegradati
Tetsuji Okuda, Daisuke Okajima, Masashi Hirosaki, Tomoyuki Takeda, Kenji Oda, Satoshi Nakai, Wataru Nishijima, Mitsumasa Okada 

7. Biological denitrification of drinking water in a sand filter followed by ozonation 
Sabrina Sorlini, Francesca Gialdini 

8. Suspended Ultraviolet Irradiation for Algae Eradication in Reserv
R.J. Xie, M. Gomez 

Efthalia Chatzisymeon, Maria S. Gonzalo, Roberto Rosal, Ni
 

 

Wednesday, May 25 

Session 11. Reaction study and modelling – Part 1 

1. Research to reassess the low dose risks of bromate in drinking water 
Joseph Cotruvo, Richard Bull, Brian Cummings, Don Delker, Jeffrey Fisher, Zhongxian Guo, Choon Nam Ong, Shane Snyder, Oscar 

tabolism and the mechanisms that are 
n 
 

below about 60 µM;  2nd and slower reactions probably with 
el for bromate to provide a revised risk 

ction (MOA) that could also affect the risk 
 argument against use of male rat kidney 

removed, that alone would result in a 
nded on the summed activity in all three organs (i.e., kidney, 

ting 
 software is used to identify short sequences of amino acids that have a high 

photodimerization potential. The specific sequences that can result in photodimers include thymine-thymine (TT), thymine-

Quinones 
We are working to construct a revised low dose risk assessment that considers the me
being elucidated by this work. Human exposure at the WHO Guideline value (10 µg/L) is less than 0.0003  mg/kg/day, a
exposure factor from the bioassay cancer dose in the range of 3000X to 20,000X. We have demonstrated rapid reductive
metabolism occurring in the rat liver (first pass) and blood both from ingestion and intravenous injection, and in rat liver and 
kidney homogenates. It appears that there are at least 2 stages in the degradation process:  1st and very rapidly the chemical 
reactions between bromate and thiols and sulfide at doses 
enzymes, which gives a long tail.  We are developing a pharmacokinetic mod
assessment. Our findings have also provided insights into bromate's Mode of A
assessment. Separate form the metabolism work, our MOA work may develop an
tumors as a suitable model for low-dose extrapolation.  If the male kidney data were 
reduced risk calculation because the current risk assessments depe
testes, and thyroid). 

2. Ultraviolet Genomic Modeling: Current Research and Applications 
Wladyslaw J. Kowalski 

 evaluating the ultraviolet sensitivity of microorganisms by reading and interpreUltraviolet genomic modeling is a method for
the complete microbial genome. Base counting

IOA IUVA WORLD CONGRESS & EXHIBITION PARIS 2011 - 57 - 



 

cytosine (TC or CT), cytosine-cytosine (CC), and purine-pyrimidine dime
ic

rs that form under certain conditions. A mathematical 
robe. Correlation of the genomic model with known 

al model that can be used to predict the UV sensitivities 
edictive accuracies over 80% for bacteria and over 90% for viruses. Since 

ror range of +/-30%, the genomic model may form a benchmark by which the 
icted UV sensitivities is presented for microbes that do not 

mial and zoonotic pathogens and bioweapon agents. Other 
d including the use of the genomic model to assess the survival of microbes in an 

s is 
er research is discussed. Further extension of the genomic 

 

ater, 
effluent, and other environmental media.  However, there is still a lack of understanding and 

tion, the effects of reaction-
rofloxacin (CIP) and 

Sulfamethoxazole (SMX) are two antibiotics commonly detected in the environment with concentrations in the range of 0.7 to 
 effluents. In this study, the antibiotic activities of pre-

estigated. CIP and SMX solutions buffered at pH of 7.4 
 cultures were exposed to the pre-oxidized CIP and SMX 
onducted at a temperature of 37°C. Antibiotic resistance 

 a micro-
gnificant 

hours of exposure time.  However, there appears to be a trend towards higher MIC values 
es, indicating that chronic (long-term) exposure studies under environmental conditions are 

tibiotics and their 
 presented at the 

atin 
z, Silvia Menendez 